

2906

APM Division de: IMSA-MEX, SA DE CV

TEST CERTIFICATE No. MTY 512750

Ship from:

APM Division de: IMSA-MEX, SA DE CV

Churubusco #1000
Col. Santa Fé

Monterrey, Nuevo León 64540

Tel. 8329-5000 Fax: 8329-5024

P/O No. GIA-02/03

S/O No. MTY 45184 / 2

B/L No. MTY 489112 / 1

Inv No. MTY

Shp. 18/09/2003

Sold to:

(742)

GRUPO INDUSTRIAL ACERERO. SA DE CV

AV. AMSTERDAM # 240 INT. 1-A

COL. HIPODROMO CONDESA.DEL. CUAUHT.

MEXICO. D.F.

RFC: GIA-971119-FV5 CP 06100

Ship to:

GRUPO INDUSTRIAL ACERERO. SA DE CV

FRANCISCO VILLA # 27

COL. JARDINES DE XALOSTOC

ECATEPEC. EDO. DE MEX

CERTIFICATE OF ANALYSIS AND TEST

Cert. No. MTY 512750

R 48106 CCTDA105X48.00-1006

CINTA.C.TEMP.DEC.ACE SAE-1006

GaN 2.66 mm x Ancho 1220 mm (GaN 0.1047 in. x Ancho X48.00-1006 in.)

RD1248106

Heat	Properties	Tag	Pcs.	Weight
U00060936	HRB=66/APRO=<JAJ>/MILLS=<0000000050>/ THICKNESS=2.6870	607367D	1	4,510
U00060936	HRB=66/APRO=<JAJ>/MILLS=<0000000050>/ THICKNESS=2.6870	607367E	1	4,560
U00060936	HRB=66/APRO=<JAJ>/MILLS=<0000000050>/ THICKNESS=2.6870	607367F	1	3,775
U00060938	HRB=63/APRO=<JAJ>/MILLS=<0000000060>/ THICKNESS=2.6890	607368D	1	6,660
U00060938	HRB=63/APRO=<JAJ>/MILLS=<0000000060>/ THICKNESS=2.6890	607368E	1	6,425
X00063136	HRB=63/APRO=<JAJ>/MILLS=<0000000050>/ THICKNESS=2.6860	607413D	1	6,380 6168-B

6

32,310